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FCC RADIO TEST REPORT
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 80MHz / CP OFDM / Middle Channel / Full RB
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A

Conducted Band Edge

FR1 n41/10MHz / CP OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 4000 dBm  Offset 13,60 B Made Auto Sweep
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2 Result Summa;

2.680 GHz 2.690 GHz 100.000 kHz 268910 GHz 19.26 dBm
2,690 GHz 2691 GHz 200,000 kHz 2.69002 GHz -25.05 dBm
25691 GHz 2,695 GHz 1.000 MHz 2.69114 GHz -22.73 dBm
2,695 GHz 2710GHz 1.000 Mz 269521 GHz -36.76 dBm
2710 GHz 2.795 GHz 1.000 Mz 2.75539 GHz -44.95 dBm
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/10MHz / CP OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40.00dBm  OMfset 13,60 dB Mode Sweep
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2.680 GHz 2,690 GHz 100.000 kHz 2.68851 GHz 1.37 dBm -22.63 dB
1690 GHz 2691 GHz 200.000 kHz 2.69003 GHz -20.26 dBm -10.26 dB
2691 GHz 2695 GHz 1.000 MHz 2.69107 GHz -17.02 dBm -7.02 dB
2695 GHz 2710 GHz 1.000 MHz 269599 GHz -24.96 dBm -11.96 dB
2.710 GHz 2.795 GHz 1.000 MHz 2.71049 GHz -40.87 dBm -15.87 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/10MHz / CP OFDM / 16QAM
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2475 GHz 2490 GHz 1.000 MHz 248038 GHz -35.83 dBm 2690 GHz 2691 GHz 200000 kiz 2.60004 GHz 2441 dBm -14.41 dB
2490 G 2495 GHz 1.000 Mz 249436 GHz -27.80 dBm 2691 GHz 2595 GHz 1.000 MHz 269106 GHz -22.79 dBm -12.79.d8
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/10MHz / CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 40,00 dBm  OMfset 13,60 B Mode Sweep £
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2.680 GHz 2.690 GHz 100.000 kHz 2.68080 GHz 8.17 dBm -21.83 dB

1690 GHz 2691 GHz 200.000 kHz 2.69002 GHz -18.99 dBm -8.99 dB

2691 Gh 2695 GHz 1.000 MHz 269107 GHz -17.42 dBm 74208

2695 GHz 2710 GHz 1.000 MHz 269512 GHz -24.29dBm -11.29dB

2.710 GHz 2.795 GHz 1.000 MHz 2.71049 GHz -38.91 dBm -13.91 dB

festy
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41 /10MHz / CP OFDM / 64QAM
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 20,00 dBm  Offset 13.60 g8 Made Auto Sweep SGL Ref Level 40.00dBm  Offset 13.60 d& Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
30
20
20
i !
1048 i i
) | ||
) “I '\ |
‘

R | | | -
3805 T A o] - 7 I
{

" ! \
H.'u ” ‘L I
s " | | £ [feoser - —
I YL e——— M *}QM .’.ﬁﬁ,&." “mer"‘w*“' ‘,“ M

2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
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2680 GHz 2,630 GHz 100.000 kHz 268910 GHz 17.16 dBm -12.84 dB
2475 GHz 2.490 GHz 1.000 MHz 248022 GHz -36.08 dBm -11.08 dB 2690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -26.29 dBm -16.29 dB
2490 GHz 2.495 GHz 1.000 Mtz 249282 GHz -21.62 dBm -14.62 dB 2691 GHz 2695 GHz. 1.000 MHz 2.69110 GHz -25.56 dBm -15.56 dB
2,495 GHz 2,496 GHz 100,000 kffz 249598 GHz -27.94 dBm -14.94 dB 2695 GHz 2710 GHz 1.000 MHz 269530 GHz -36.32 dBm 233248
2.496 GHz 2.506 GHz 100,000 kiz 249683 GHz 18.29 dBm -11.71dB 2710 GHe 3795 CHe. 1,000 MHz 271890 GHz 4085 dBm -19.86 dB
Reacy B Resdy X
01:17:31 AN 03/08/2024 12:08:16 AN 03/08/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.60 05 Made Auto Sweep saL RefLevel 0,00 dm  Offset 13.60d8. Mode Sweep seL
Count 100/100 Count 100/100
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3 2680 GHz 2690 GHz 100.000 kHz 268187 GHz 7.01 dBm -22.99 dB
2475 GHz 2490 GHz 1.000 MHz 249016 GHz -2 - 2680 GHz 2691 GHz 200.000 kifz 269002 GHz -21.60 dBm -11.60dB
2490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -7 2691 GHz 2695 GHz. 1.000 MHz 269108 GHz -19.75 dBm -9.75dB
2495 GHe 2496 Gz 100,000 kitz 249600 GHz X 2695 Ghiz 2710 GHz 1,000 MHz 269539 GHz -26.61 dBm 13561 dB
2496 GHz 2.506 GHz 100.000 ktz 2.50119 GHz 7.95dBm 2710 GHz 2.795 GHz. 1.000 MHz 2.71117 GHz -39.53 dBm -14.53 dB
ety . e N S U
04:19:26 PM 03/07/2024 12:08:44 AN 03/08/2024
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/10MHz / CP OFDM / 256QAM
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 20.00 dBm  Offsét 13,60 dB Mode Auto Sweep

s Reflevel 40.00Bm  Oftset 13.60 d& Mode Sweep

s6L
Caunt 100/100 Count 100/100
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2 Result Summa;

2.680 GHz 2.690 GHz 100.000 kHz 2.68900 GHz 16.40 dBm
2475 GHz 2490 GHz 1.000 MHz 248029 GHz -37.35 dBm -12.35 dB 2690 GHz 2691 GHz 200.000 kifz 269001 GHz 42635 dBm
2490 Gt 2495 Gz 1.000 Mtz 249288 GHz -28.87 dBm -15.87 dB 2691 GHe 2635 Gz 1.000 Mz 2.69112 GHz 22.57 dBm
2495 Gtz 2.49 Gtz 100,000 kHz 2.49597 GHz -28.12 dBm -15.12 dB o T Cie 1000 Wiz 269505 GHz 3841 dBm
2436 Gz 2506 Gz 100,000 kHz 2.49685 GHz 16.92 dBm -13.08 B e 2785 ot 1000 it 276533 GHz 4479 dBm
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W e o
Ref Level 40.00dBm  Offset 13,60 6B Made Auto Sweep
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2 Result Summa;

2,680 GHz 2,690 GHz 100,000 kHz 2.68747 GHz 4.05 dBm -25.95dB

2475 GHz 2490 GHz 1.000 MHz 243040 GHz -2862 dBm -3.62 o 2690 GHz 2691 GHz 200.000 kiiz 269000 GHz -24.53 dBm 1352 dB

2490 GHz 2495 Gz 1.000 MH: 2.49483 GHz -23.42 dBm -10.42 dB 2691 GHe 2695 Giix 1,000 Mtz 269101 GHz 2254 dBm 12544

235 Gtz 2496 GHz 100,000 kz 2.49599 GHz -27.55 dBm -14.55 dB 3635 Chiz TT10CHz 1000 Mz 2.69518 GHz 129.36 dBm 1626 dB

2496 GHz 2.506 GHz 100.000 kifz IR G EELLU EL L) 2.7106H: 2795 GHz 1.000 MHz 2.71002 GHz -43.45 dBm -18.45 dB
[T wety DN o CNO
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B
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Made Auto Sweep
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150,000 ktiz
100.000 kHz

2.49042 Gl

iz

249467 GHz
2.49599 GHz
2.506 54 GHz

-25.52 dBm
-18.24 dBm
-22.91 dBm

6.91 dBm

04:21:38 PM 03/07/2024

il Al
- . ey }
Ay 40 dBm
LT
50
2.675 GHx 10005 pts 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
2675 GHz 2.690 GHz 100.000 kHz 267910 GHz 5.84 dBm -24.16 d|
2475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz -27.11 dBm 211 dB 2690 GHz 2,691 GHz 300,000 kHz 2.69006 GHz -21.63 dBm -11.63dB
2,490 Gz 2495 GHz 1.000 MHz 209476 GHz -18.58 dBm 5.58 dB 2691 GHz 2,695 GHz 1000 MH; 269102 GHz -19.31 dBm -9.314d8
2495 Ghr 2,496 GHz 150,000 kttz 249600 GHz -22.34 dBm -9.94 dB 2695 GHz 2710GHz 1.000 MHz 269611 GHz -25.82 dBm 1252 dB
2436 Gz 2511 Ghz 100,000 kitz 250163 GHz 6.38 dBm 2362 dB e 3788 o 1500 it 271011 6Hz 3710 dBm 121048
neody N o Ready o
04:20:55 PM  03/07/2024 12:10:58 AM  03/08/2024
Lowest Band Edge / Full RB Power Limit -25 dBm > -28.13 dBm Pass
Ref Level 4000 dBm  Offset 1360 dB Mode Auto Sweep SGL Ref Level 4000 dBm  Offset 13.60dB = RBW 10 kHz SGL
Count 100/100 | *= Att 30dB ® SWT  100ms ® VBW 30 kiz Mede Sweep Count 100/100
1 Spurious Emissions 1ACIR 1Rm Avg
it Chect 7]
Line _SPURJOUS_LINE_ABS 02
30 WdE———————————————— T
20
10 dbs 10
e AR A
¢ [ o e
-10 1
1’” -10.
-20 dbs
TR
30 dBa
40
50
iy At A AL, A i et A e, b LA, A e A
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz

CF 2.89 GHz

1001 pts

200.0 khz/

Span 2.0 MHz

05:21:34 M 03/07/2024

Ready

2 Result Summar None
T (Ref) 1000 MHz -28.13 dBm
Tx Total 2813 dBm

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-34 of 64




samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/15MHz / CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.60 B Mode Auto Sweep s6L
Count 100/10
1 Spurious Emissions
Limit Chec
U
{RORBUS_LNE ABS
10
§
o dl!w‘ ! ‘ W
Ho
20 i
e *M
40 dBnr ST re—
50
2875 Gz 10005 pts 12.0 MHz/ 2795 GH
2 Result Summar
2675 GHz 260 GHz 100.000 kHz 267598 GHz 6.39 dBm -23.61 dB
2690 GHz 2691 GHz 300.000 kffz 269000 GHz -20.30 dBm -10.90 dB
2691 GHz 2.695 GHz 1.000 Mz 269171 GHz -19.73 dBm 9.73dB
2695 GHz 27106Hz 1.000 MHz 269515 GHz -27.68 dBm -14.68 dB
2710 GHz 2795 GHz 1.000 MHz 2.71045 GHz -36.27 dBm 11.27 dB
Ready [

12:11:35 AM  03/08/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-35 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/15MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

1 Spurious Emissions

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 1360 d8.

Count 100/100

Mode Auto Sweep

s6L

Count 100/100

©04:22:19 BM 03/07/2024

12:12:13 AM  03/08/2024

1 Spurious Emissions
Limit Chec¥ R Limit Checl 55
Line _SPURJoUS LN Line _SPURIOUS_LINE_ABS 042
30 SPORIGUS_LINE_ABS_002
20 20
10 dir
. O ) O namaa | e T
' |
-10 l ! r T
| |
SRIRES T, s 502 %‘7 1
30 dBe W
o il ot — o
i sl - _——
50
2675 GHa 70005 pts 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
2675 GHz 2,630 GHz 100.000 kHz 267763 GHz 5.91 dBm -24.09 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 36 GHz -27.55 dBm -2.55dB 2,690 GHz 2,691 GHz 300,000 kHz 2.659000 GHz <21.73 dBm -11.73d8
2,490 GHz 2,495 GHz 1.000 MHz 249374 GHz -19.76 dBm .76 dB 2691 GHz 2695 GHz 1.000 MH; 269203 GHz 22.25 dBm 122548
2495 GHe 2496 GHz 150,000 kttz 249596 GHz -22.81 dBm -9.81 dB 3695 GHr TT0GHe 1,000 MHz 260502 GHz 2658 dBm 1358 d8
2,496 GHz 2511 GHz 100,000 kiz 250811 GHz 5.70 dBm 2430 dB 2710 ke 3795 CHy 1000 M 271113 GHz 37.19 dBm 127948
neody N o Ready (N =

FR1 n41 / 15MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Made Auto Sweep

saL Ref Level 40.00dBm  OMset 13.60 dB Mode Auto Sweep set
Count 10100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Cimit Cheed 7] Limit Check 55
Line _SPUROUS_LINE_ABS_od2 1 4N -SPURIOUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS 002
20 20
10 dby
0 R e R Pwmww‘ T
40 \‘ I :
: 1 } L
Y by
0 pre W NSy
"
sl 40 dBrr L
50
2,675 Gt 70005 pts ZOMHL/ 2.795 Gz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
1 2675 GHz 2690 GHz 100.000 kHz 267578 GHz 213 dBm -21.81 dB
2475 GHz 2.490 GHz 1.000 MHz 248961 GHz 2,690 GHz 2,691 GHz 300,000 kHz 2.69006 GHz -26.48 dBm 16.48 dB
2490 G 2495 GHz 1.000 Mz 249492 GHz 2691 GHz 2695 GHz 1.000 MHz 269107 GHz -25.36 dBm -15.36 dB
2495.GHiz 249 Gtz 150000 kfiz 249589 GHz 2695 Ghie 2710 GHe 1,000 Mz 269569 GHz -20.47 dBm 16.47 dB
2.496 GHz 2511 GHz 100.000 kHz 2.50234 GHz 2710GHz 2795 GHz 1,000 MHz 2.71083 GHz 4097 dBm 1597 dB
fesdy 5

04:23:03 PM 03/07/2024

12:12:51 AM  03/08/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-36 of 64




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Power Limit -25 dBm > -28.30 dBm Pass

Ref Level 4000 dBm  Offset 1360 6B Made Auto Sweep

s
Count 100/100
1 Sprons Emioions
it checl T
30
20
10 dés
. bl b b 1 oty
i ‘
-10
e T TN | - f
i
W !
50
2.475 GHz 8004 pts. 2.516 GHz

©04:25:21 BN 03/07/2024

2.475 GHz 2.490 GHz 1.000 MHz -26.25 dBm -1.25dB
2,490 GHz 2,495 GHz 1.000 MHz -19.97 dBm -6.97 dB
2,895 GHz 2,49 GHz 200,000 kHz -24.11 dBm -11.11 dB
2,496 GHz 2516 GHz 100,000 kiz 3.72 dBm -26.28 dB

Ref Level 40.00dBm ~ Offset 136008 = RBW 10 kHz
- At 3048 ® SWT 100 ms ® VBW 30kHz Mode Sweep

Count 100/100
1ACR

1Rm Avg

30 dB—————————————

N WO, LANTRITLY N SN 1Y) Sty e ettt g e

o Mt

CF 2.489 53 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tal [Ref) 1000 MHz -28.30 dBm
Tx Total 2830 dBm
P s

05:19:36 MM 03/07/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 d8 Mode Auto Sweep

saL
Count 100/104
1 Spurious Emissions
10
F gy
im ‘
120
0 o
- memm
50
2.67 GHa 10005 pts.
2 Result Summa
2670 GHz 2690 GHz 100.000 kHz 5.38 dBm -24.62 dB
2690 GHz 2691 GHz 500.000 kiiz 23.12 dBm 13.12 dB
2691 GHz 2.695 GHz 1.000 Mz 2295 dBm 1295 dB
2695 GHz 2710 GHz 1.000 MHz -27.86 dBm 4,86 d
2710 6Hz 2795 GHz 1.000 MHz -35.50 dBm 10.50 dB

12:31:10 KM 03/08/2024

Ready

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-37 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/20MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

04:26:45 PM 03/07/2024

Mode Auto Sweep saL Reflevel 9000d8m Offset 13608 Mode AutoSweep saL
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissions
Limit Chec¥ R Limit Checl 55
Uine - SPURIOUS_LUM Line _SPURIOUS._LINE_ABS_0d2
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
SN A AN bl s o || AR
ot ity
|
I M
Y |
40 dBnr . W“"""W
e
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2.690 GHz 100.000 kHz 267783 GHz 5.04 dBm -24.96 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 28 GHz -26.63 dBm -1.63 dB 2690 GHz 2,691 GHz 500,000 kHz 2.68001 GHz .22.41 dBm -12.41d8
2490 GHr 2495 GHr 1.000 MHz 249484 GHz -19.77 dém 6.7 dB 25691 GHz 2695 GHz 1.000 MHz 269103 GHz 21.37 dBm 113748
2495 Ghr 2,496 GHz 200,000 kHe 249595 GHz -23.90 dBm -10.90 dB 2695 GHz 2710GHz 1.000 MHz 2.69635 GHz -27.67 dBm 1467 dB
2496 GHz 2516 Gtz 100,000 kitz 2.50031 GHz 5.64 dBm 2436 dB. e 3788 o 1500 it 271227 6Hz 34,78 dBm 57848
. Frastoied G Ready jrnnnnnni] o
04:26:03 PN 03/07/2024 12:31:47 AM  03/08/2024
Lowest Band Edge / Full RB Power Limit -25 dBm > -28.77 dBm Pass
Ref Level 4000 dBm  Offset 1360 dB Mode Auto Sweep SGL Ref Level 4000 dBm  Offset 13.60dB = RBW 10 kHz SGL
Count 100/100 | = Att 30dB ® SWT  100ms ® VBW 30 kiz Mede Sweep Count 100/100
1 Spurious Emissions 1ACR 1 Avg
it Chect 7]
Line _SPURJOUS_INE_ABS_od2
30 WdE———————————————— T
20
10 dbs 10
. Pty Al AR NS A S My
r | 0dts
-10
Jl k\ 10
T )
iiengnA g ‘w \ 20.dB
-30 dBa
40
50
LE PP N WP ' NPT VN NS AW AR SE RSN ST RV N LYW, MWV
2,475 GH 8004 pts. 1 MHz/ 2516 GHz N v ’
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2450 GHz 1.000 MH: 2.09026 GHz -25.53 dBm 2 Result Summor None
2490 Gt 2495 Gz 1.000 Mtz 249463 GHz -19.71 dBm
2,295 Gz 2496 Gz 200,000 kiz 249596 GHz -25.45 dBm -28.77 dBi
2,496 GHz 2516 GHz 100,000 kiz 250025 GHz 5.14 dBm iR 1.000 Witz 28 dBm

T
Ready 5

05:18:31 BM 03/07/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-38 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/20MHz / CP OFDM / 64QAM

Highest Band Edge / Full RB

Power Limit -25 dBm > -28.77 dBm Pass

Ref Level 40.00 dBm  Offset 13.60 d8

1 Spurious Emissions

ine _SPURIOUS_LINE_ABS_0d2
SPORMBUS_LNE ABS 002

Mode Auto Sweep

6L

Caunt 100/104

Ref Level 40,00 dBm
- At
1ACR

Offset 136000 = RBW 10 kHz
3048 ® SWT 100 ms ® VBW 30kHz Mode Sweep

30 dB—————————————

Count 100/100
1Rm Avg

10
10
b
0 dé
ho
‘ ‘ 0
l20 -
i
50 MM 2048
40 dimy T -30 dBa
M
50, 40
s s S AWl A AP ASA Rl Mt ey S palishe
267 GH 10005 pts 25 ML/ PR T o N AL W FLOW, 1LY L LV oy Vra¥ e T
2 Result Summar
2,670 GHa 2,600 GHz 100.000 kHz 267883 GHz 242 dBm -25.58 dB CF 238981 GHz 1001 pts 200.0ktz/ 5pan 2.0 MHz
2690 GHz 2691 GHz 500.000 kffz 269001 GHz 23.55 dBm 13555 dB 2 Result Summa None
2691 GHz 2.695 GHz 1.000 Mz 269112 GHz 23.00 dBm
2695 GHz 2710 GHz 1.000 MHz 260624 GHz -26.72 dBm Txl [Ref) 1.000 Mz -28.51 dBm
2710 6Hz 2795 GHz 1.000 MHz 2.71227 GHz -35.98 dBm Tx Total -28.51 dBm

12:32:24 MM 03/08/2024

Ready

Ready

insannnni)
05:16:28 BM 03/07/2024

FR1 n41 / 20MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Made Auto Sweep

04:27:25 PM 03/07/2024

o Ref Level 40.00im  Ofiset 1350 d& Mode Auto Sweep set
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Chec¥ R Limit Check -
Line _SPURJOUS_LINE_ABS_od2 1 4N -SPURIOUS_LINE_ABS 02 55
30 SPORIDUS_LINE_ABS_002
20 20
10 di
. 1
a R L e S s g T e ST T W, Ll (it
- '
10 i ‘ |
0 i, sl LK
L g )
uM 40 dBr
s e
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
3 2670 GHz 2.690 GHz 100.000 kHz 2.68790 GHz 0.56 dBm -29.44 d|
2475 GHz 2490 GHz 1.000 MHz 248978 GHz -29.62 dém 2690 GHz 2691 GHz 500.000 kiz 2.60001 GHz -25.92 dBm -15.92 dB
2490 GHa 2495 GHz 1.000 Mz 249232 GHz -26.79 dBm 2681 GHz 2695 Ghz 1.000 Mz 269139 GHz -26.40 dBm -16.40 dB
2495.GHiz 249 Gtz 200000 kiiz 249587 GHz ~29.08 dBm 2695 Ghie 2710 GHe 1,000 Mz 2,605 36 GHz 2935 dBm 1635 dB
2856 GHz 2516 GHz 100,000 kHz 2.50341 GHz 1.01 dBm 2710 0He 2795 Gtz 1,000 Mis 271062 GHz 3812 dBm 131248
pesoy pesty e

12:33:03 AM  03/08/2024

TEL : 886-3-327-3456

FAX: 886-3-3

28-4978

Page Number 1 A2-39 of 64




samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41 / 25MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25 dBm > -28.51 dBm Pass

Ref Level 40,00 dBm  Offset 1360 0B Made Auto Sweep 6L Ref Level 40.00dBm  Offset 13.60dB & RBW 10 kiz s6L

Count 100/100_| ® Att 3008 ® SWTi00ms © VBW 30 iz Meode Swesp Count 100/100
|1 spurious Emissions . |
Limit Cheei P}
Line _SPURJOUS, 2
30 0dBr—————1——1 .
2
10 By 10
, "_,_,A e STAWETE RN (LTSI ORI R
‘ 0.d8r
‘ T[]
a0 dp. 1 ! | X
SRS e ] I
T 1 20dB
0 - i
W 30 dBm———————— &
40
50
T, XA WL W LT, P P e S I VSV, A Aty bt (o W [, plihe g
Ta13GH: 3004 pis & Miz/ 7571 GHz ’
2 Result Summa
& 288981 GHr 1001 pts 200.0 khz/ Span 2.0 MHz

2.475 GHz 2.490 GHz 1.000 MHz 2.48981 GHz -25.26 dBm -0.26 dB 2 Result Summa: None

2,490 GHz 2,495 GHz 1.000 MHz 249498 GHz -19.87 dBm 6.87 dB

2,495 Ghz 2,496 GHz 300,000 kHz 2.49596 GHz -23.96 dBm -10.96 dB Tl et 1.000 Mt -28.51 dBm
2.496 GHz 2521 GHz 100.000 kHz 2.50234 GHz 412 dBm -25.88 dB f( ,I‘,‘E,‘J ‘ 2851 dBm

oy R P

04:30:30 BN 03/07/2024 05:16:28 FM 03/07/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 d8 Mode Sweep 6L
Caunt 100/104

1 Spurious Emissions

30 "
T e,
40 dber ! o
-50
7565 Gz 10005 pis 5.0 MR/ 7755 GH

2 Result Summa;

2665 GHz 2690 GHz 100.000 kHz 2.67710 GHz 3.26 dBm -26.74 dB
2690 GHz 2691 GHz 1.000 MHz 269002 GHz -13.45 dBm -3.45 dB
2691 GHz 2.695 GHz 1.000 Mz 269109 GHz -20.43 dBm -10.43 dB
2695 GHz 2720 GHz 1.000 MHz 2.69539 GHz -26.87 dBm -13.67 dB
2720 GHz 2795 GHz 1.000 MHz 2

.720 36 GHz -35.20 dBm -10.20 dB
weaty a7

01:12:45 KM 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-40 of 64
FAX : 886-3-328-4978




e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

FR1 n41 /25MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.60dB Made Auto Sweep saL RefLevel 40.00dBm  Offset 1360 d8. Mode Sweep seL

Count 100/100 Count 100/100
[ispuronsbmsions [l
Limit ChecY P Limit Check 55
Line _SPUROUS. 2 3 Line _SPURIOUS_LINE_ABS 042 Phss
30 sPORIBUS_LINE_ABS_002

20

gl ot P g A g Vs F«Mwwm

10 t T |

T | ;,
IS N 30 dBnr *
B ! K i

0 dbor I M‘M

i,

50
2.665 GHx 10005 pts 13.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2.521 GHz 2 Result Summa;
2 Result Summa
2.665 GHz 2.690 GHz 100.000 kHz 2.67138 GHz

2475 GHz 2.450 GHz 1.000 MHz 2.48703 GHz 27.02 dBm -202dB 2690 GHe 2691 GHe. 1,000 MHz 269001 GHz

2,490 GHr 2.495 GHz 1.000 MHz 249500 GHz -20.34 dBm -7.34dB 2691 GHz 2695 GHz 1.000 MHz 269271 GHz

2,495 Ghz 2496 GHz 300000 ke 249599 GHz -23.22 dBm -10.22 dB 2695 GHz 3720GHz 1.000 MHz 7,695 29 GHz

2.496 GHz 2521 GHz 100,000 kiz 251650 GHz 5.00 dBm TS 2.720GH: 2795 Ghz 1.000 MHz 2.72058 GHz
04:28:19 PM 03/07/2024 01:13:09 AM  03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-41 of 64
FAX : 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41 /25MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 6Bm  Offset 12,60 6B Mode Auto Sweep saL RefLevel 50.00dBm  Offset 136048 Mode Sweep seL
Caunt 1007100 Count 100/100
1 Spurious Emissions
Limit Chec¥ R Limit Checl -
Line _SPURJOUS. : Line _SPURIOUS_LINE_ABS 042 Phss
30 sPORIBUS_LINE_ABS_002 T
20 20
10 dir
, P T N . g ihascaludd_| || otk
{ L LN T LT L L ‘ |
! 1
10 t l | I
40 dBm ! Pt .
50
2,655 G 70005 pts 3.0 ML/ 2.795 Gz
2.475 GHz 8004 pts. 6 MHz/ 2.521 GHz 2 Result Summa;
2 Result Summa
2665 GHz 2690 GHz 100.000 kHz 267188 GHz 3.58 dBm

2475 GHz 2.4%0 GHz 1.000 MHz 248913 GHz -27.38 dBm -238dB 2690 GHz 2691 GHz 1.000 MHz 269002 GHz 1297 dBm

2,490 GHz 2.495 GHz 1.000 MHz 249449 GHz -21.68 dBm -8.68dB 2691 GHa 3695 GHz 1,000 MHz 269102 GHz 2810 dBm

2495 Gtz 2.49 GHz 300000 kitz 249600 GHz -24.01 dBm -11.01 dB 3695 GHr 3720 GHe 1,000 MHz 260567 GHz 2843 dBm

2496 GHz 2521 GHz 100,000 kifz 250195 GHz 4.28 dBm 257248 2720 CHe 3755 CHy. 1000 M 272103 GHz 37,04 dBm

fecy o [T ]

04:29:02 PN 03/07/2024 01:13:32 AM  03/08/2024

FR1 n41 / 25MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

6L

Ref Level 4000 dBm  Offset 13.60 05 Made Auto Sweep sa RefLevel 40.00dBm  Ofiset 13.60 4B Mode Sweep
Count 100/100 Count 100/100

Ty | (TP

Limit Chec¥ R Limit Checi S5

Line _SPURJOUS_UINE_ABS_062 s . Line _SPURIDUS_LINE_x85_042 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 dby

A A e a5l g i TR Py W‘Nﬂhf«w'
| t

! [f
| - !
40 dB WMMM
50
2,665 GHa 10005 pts 13.0 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 6 MHz/ 2821 G | | o
2 Result Summa
3 2665 GHz 2,630 GHz 100.000 kHz 266939 GHz 0.68 dBm -29.32 dB
2475 GHz 2.490 GHz 1.000 MHz 248981 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz 17.16 dBm -716dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49486 GHz -28.19 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69194 GHz -28.03 dBm -18.03 dB
2495 GHz 249 Gtz 300000 kHz 249600 GHz ~28.30 dBm 2695 Gife 2720 Gie 1.000 Mtz 269502 GHz -28.94 dBm -15.92 dB
2.496 GHz 2521 GHz 100,000 kHz 2,504 64 GHz 0.77 dBm 2720 GH 2795 GHe. 1,000 Mz 272253 GHz 39,36 dBm a36d8
Resdy ey S RN
04:29:46 TM 03/07/2024 01:13:57 . 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-42 of 64
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/30MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Limit Chesi

Line _SPURJoUS.

o

Made Auto Sweep

6L

Count 100/100

T

My iy

3R e,

P

30 dBmr v

g |

50

2.475 GHz
2 Result Summal

8004 pts 1 MHz/

2.526 GHz

2.475 GHz 2.490 GHz 1.000 MHz 249022 GHz -26.56 dBm -1.56 dB
2.490 GHz 2.495 GHz 1.000 MHz 249391 GHz -22.46 dBm -9.46 dB
2,895 GHz 2,49 GHz 300,000 kHz 2.49597 GHz -25.44 dBm 12.44 dB
2,496 GHz 2526 GHz 100,000 kiz 251634 GHz 3.70 dBm -26.30 dB
R [T o

04:32:19 BN 03/07/2024

RefLevel 40.00dBm  Offset 1360 d8.

1 Spurious Emissions
Limit Cheek
Line _SPURIOUS_LINE_ABS 042

SPORIGUS_LINE_ ABS_002

20

Mode Sweep

s6L
Count 100/100

-
e L B

T

40 dBrr
2,66 Ghz 70005 pts 135 MHL/ 2.795 GHz
2 Result Summa:

2660 GHz 2690 GHz 100.000 kHz 266478 GHz 2.76 dBm -27.24 dB

2690 GHz 2691 GHz 1.000 MHz 2.69008 GHz -16.56 dBm 656 dB

2691 GHz 2.595 GHz 1.000 Mz 269143 GHz -22.50 dBm -12.50d8

2695 GHz 1720 GHz 1.000 MHz 269513 GHz -26.06 dBm -13.06 dB

2720 GHz 2.795 GHz 1.000 MHz 2.72043 GHz -30.08 dBm

12:33:40 AN 03/08/2024

Ready

FR1 n41 / 30MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Made Auto Sweep. saL
Count 100/100
Limit Check P}
Line _SPURJOUS_INE_ABS_od2
30
20
10 dBy
o ol gt e et s
| d L A T T il !
m [ |

2.475 GHz
2 Result Summal

8004 pts 1 MHz/

2.526 GHz

2.475 GHz 2490 GHz 1.000 MHz 2.48958 GHz -21.18 dBm -2.18 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.493 83 GHz -21.44 dBm -844dB
2,495 GHz 2496 GHz 300,000 kHz 249591 GHz -25.35 dBm -12.35 dB
2.496 GHz 2526 GHz 100.000 kHz 251989 GHz 3.35 dBm -26.65 dB
Reacy &

04:33:03 PM 03/07/2024

RefLevel 40.00dBm  OMfset 13.60dB.

1 Spurious Emissions

Linit ChecH
Line _SPURIOUS_LINE_85_0d2
SPORIBUS_LINE ABS_002

Mode Sweep

6L
Count 100/100

@«WWWWM -

40 dBry

’: M”""““*M

M

12:34:04 AN 03/08/2024

2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2 Result Summa:
2.660 GHz 2.690 GHz 100.000 kHz 2.664 84 GHz 4.43 dBm -25.57 dB
2690 GHz 2691 GHz 1.000 MHz 2.68001 GHz 17.35 dBm -735dB
2681 GHz 2695 Gtz 1:000 M 269101 GHz 23.06 dBm -13.06 48
2,695 GHz 2.720 GHz 1.000 MHz 269692 GHz -28.35 dBm -1535dB
2720 GHz 2.795 GHz 1.000 MHz 2.72178 GHz -35.21 dBm -10.21 d8
N

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-43 of 64



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 30MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Made Auto Sweep

6L

RefLevel 40.00dBm  Offset 1360 d8.

Mode Sweep

12:34:27 AN 03/08/2024

seL
Caunt 1007100 Count 100/100
e | [
Limit Chee¥ P} Limit Check 55
Line _SPUROUS. 2 3 Line _SPURIOUS_LINE_ABS 042
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
\ SO VNS O AT SPUIE BUROR | ™1 e e
" ‘l | |
20 AR L ‘ F \l
SPUMBUS_UNE | ] T |‘, i
| I
30 dBm i 0
40 dBrr . R
50
2,66 Ghz 70005 pts 3.5 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 266869 GHz 3.19 dBm -26.81 dB
2475 GHz 2.490 GHz 1.000 MHz 249041 GHz -27.14 dBm 214 dB 2690 GHz 2691 GHz 1.000 MHz 2.65004 GHz -15.62 dBm 5.62 dB
2,490 Gz 2495 GHz 1.000 MHz 209487 GHz -22.99 dBm -2.99dB 2691 GHz 2695 GHz 1.000 MHz 2.69168 GHz -23.01 dBm -13.01d8
2495 Ghr 2,496 GHz 300,000 kHe 249597 GHz -26.50 dBm -13.50 dB 2695 GHz 2720GHz 1.000 MHz 269587 GHz -25.23 dBm 1223dB
2496 GHz 2526 GHz 100,000 kifz 251566 GHz 3.63 dBm -26.37dB 2720 CHe 3755 CHy. 1000 M 272084 GHz 3553 dBm 10,53 dB
neody N e Ready (N =
04:33:46 PN 03/07/2024

FR1 n41 / 30MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Made Auto Sweep

Count 100/100

6L

RefLevel 40.00dBm  OMfset 13.60dB.

1 Spurious Emissions
mit Ch

Line _SPURlOUS_LINE_A85_0q2
SPORIBUS_LINE ABS_002

20

Mode Sweep

6L

Count 100/100

Limit Chesi i
Line _SPUR|OUS_UINE_485_od2 <

.0

20

10 dbi

0

|\l""*’r*"'.-'w T LR

s

PR,

W\mewmq '

40 4B qu
50
2,66 Ghz 70005 pts 135 MHL/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 266818 GHz -0.01 dBm -30.01 dB

2475 GHz 2.490 GHz 1.000 MHz 248935 GHz -30.55 dBm -5.55 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz -18.83 dBm -883dB

2490 GHe 2495 GHz 1.000 MH: 249429 GHz -28.91 dBm -1591 d& 2691 GHz 2695 GHz 1.000 MHz 269114 GHz -27.24 dBm -17.24 dB

2,495 GHz 2496 GHz 300,000 kHz 249597 GHz -31.22 dBm -18.22dB 2695 GHz 2.720GHz 1.000 MHz 269657 GHz -29.53 dBm 1653 dB

2.496 GHz 2526 GHz 100,000 ke 250937 GHz -0.68 dBm -30.68 dB 2720 GH 2795 GHe. 1,000 MHz 272133 GHz 3875 dBm 137548

04:34:30 PM 03/07/2024

12:34:83 A 03/08/2024

Readly

Ty
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

S GRS G m e 0 Oftm 130008 Mode Ak =

Count 100/100 Count 100/100
Sy | T
Line _SPURJOUS. G2

Limit Checd G
Line _SPUR{OUS_LINE_ABS_0q2 phss

30 RORBUS e Ags_ooz

20 20

10 dir

0 I g s e i Ly T e % %%MHWMWH
I

0 -
| il |

1] ]-40 b T “"'h,

50

2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 8004 pts. 1 MHz/ 2536 GHz
2 Result Summal

250 GHz 2690 GHz 100.000 ki 265275 GHz 1.46 dBm -28.54 dB
2475 GHz 2.490 GHz 1.000 MHz 249035 GHz -28.04 dBm -3.04 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69006 GHz <19.27 dBm 927d8
2,490 GHz 2.495 GHz 1.000 MHy 2.49486 GHz -20.97 dBm -7.97 dB 2691 GHz 2695 GHz 1,000 MHz 269107 GHz 20,39 dBm 103948
2495 Gtz 2.49 GHz 500,000 kitz 2.49600 GHz -22.74 dBm -9.74 dB 3695 Ghiz 3730 GHe 1,000 MHz 2.60534 GHz -28.02 dBm 15.02 dB
2.496 GHz 253 GHz 100,000 kHz 250718 GHz ZET BT 2737 o 2.730GH: 2795 Ghz 1.000 MHz 2.73034 GHz -36.58 dBm 1158 d8

Ready (I G e Readly T =

04:35:21 BM 03/07/2024 12:35:36 AM  03/08/2024

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 6B Made Auto Sweep saL RefLevel 40.00dBm  OMfset 13.60dB. Mode Auto Sweep sl

Count 10100 Count 100/100
Ty | (TP
Limit Chec¥ R Limit Checi S5
Line _SPUROUS_LINE_ABS_od2 3 1 4N -SPURIOUS_LINE_ABS 02 PSS
30 sPORIBUS_LINE_ABS_002
20 20
10 dby
o . dho il B Ay A Aot
Al P R T U S s W WP ey --wrml
-10 i |
SRiEs v, s oo 1 H il N
& ¥
™ Y - 1 ol prwes
% pa) " i Il Wt
40 dBrr .
50
2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2650 GHz 2690 GHz 100.000 kHz 267386 GHz 1.59 dBm -28.41 dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 88 GHz -27.08 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69008 GHz -18.66 dBm -8.66dB
2490 GHs 2495 GHe 1.000 MH:z 2.89466 GHz 21.65 dBm 2681 GHz 2695 Ghz 1,000 Mz 2.69155 GHz -21.55 dBm 1155 dB
2495.GHiz 249 Gtz 500,000 kiiz 249596 GHz -22.90 dBm 2695 Ghie 1730 GHe 1,000 Mz 2,696 78 GHz 2741 dBm 1841 dB
2.496 GHz 2536 GHz 100,000 kiz 251644 GHz 2.22 dBm 2730 GH 2795 GHe. 1,000 Mz 273031 GHz 3536 dBm 1036 dB

N

04:36:03 FM 03/07/2024 12:36:12 AM  03/08/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

04:36:46 BN 03/07/2024

12:36:47 AM  03/08/2024

Mode Auto Sweep saL RefLevel 5000 dim  Offset 13.60 d8 Mode Auto Sweep seL
Caunt 1007100 Count 100/100
Sy | T
Limit Chee¥ P} Limit Check 55
Line _SPUROUS. 2 : Line _SPURIOUS_LINE_ABS 042
30 sPORIBUS_LINE_ABS_002
20 20
10 dir
o i T T g e L S || [T M SR "*"\‘1
il |
SRS N ] ‘ 1
30 dBor 1 | M‘ Aol
i [
40 dBrr .
o
50
2,65 Ghz 70005 pts 145 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2 2650 GHz 2690 GHz 100.000 kHz 265781 GHz 1.20 dBm -28.80 dB
2475 GHz 2.490 GHz 1.000 MHz 248937 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -19.18 dBm 9.18d8
2490 GHr 2495 GHr 1.000 MHz 249486 GHz -22.89 dBm 25691 GHz 2695 GHz 1.000 MHz 269113 GHz 21.54 dBm -11.54d8
2495 Gtz 2436 GHe 500000 kitz 249587 GHz -25.21 dBm 2695 GHz 3730 GHz 1,000 MHz 2.60636 GHz 27.84 dBm 14382 dB
2.496 GHz 2536 GHz 100,000 kiz ZETTIIGHE LE L] 2.730GH: 2795 Ghz 1.000 MHz 2.73034 GHz -37.40 dBm -12.40 dB
e Ready T o

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

6L

Count 100/100

Made Auto Sweep

30

20

1048

O e Sty TR L IR PO
]
L]
i
-50
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz

2 Result Summal

2.475 GHz 2490 GHz 1.000 MHz 2.49041 GHz
2.490 GHy 2.495 GHz 1.000 MHz 2.49493 GHz
2,495 GHz 2.496 GHz 500,000 kHz 2.49597 GHz
2.496 GHz 2536 GHz 100.000 kHz 252873 GHz

04:37:25 PM 03/07/2024

1 Spurious Emissions

f

RefLevel 40.00dBm  OMfset 13.60dB.

Linit ChecH
Line _SPURIOUS_LINE_85_0d2
SPORIBUS_LINE ABS_002

20

Mode Auto Sweep

6L

Count 100/100

0 dBor

iwaft‘;mm"’**“"“ ™

12:37:24 A 03/08/2024

40 dBr
e
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2 Result Summa:
2.650 GHz 2.690 GHz 100.000 kHz 2.68515 GHz -1.69 dBm -31.69dB
2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -22.84 dBm -12.84 dB
2681 GHz 2695 Gtz 1:000 M 269108 GHz -23.56 dBm -1356.d8
2,695 GHz 2.730 GHz 1.000 MHz 269618 GHz -28.02 dBm -15.02d8
2.730 GHz 2.795 GHz 1.000 MHz 2.73018 GHz -39.32 dBm -14.32 d8
ey S R0
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e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

FR1 n41/50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 1360 d8. Mode Auto Sweep seL

Count 10100 Count 100/100
|1 Spurious émissions __ _________________________________________||lseuiutnucn
Limit Ch P} Limit Cheek 55
Uine : Line _SPURIOUS_LINE_x85_0q2 phss
odbm—— ] SPORIGUS_LINE_ ABS_002 I
20 20
10 dir
o i .
! [ LT TS, (YR Y Y e e ) P S e (e R e B o M‘"M\"'Wpl
10 1 4l |
il ‘ .
i ¥ --M
40 dBr . ~"m
50
264 GHz 10005 pts 15.5 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summa;
2 Result Summa
2640 GHz 2690 GHz 100.000 ki 266333 GHz 0.89 dBm -29.11d8
2475 GHz 2.490 GHz 1.000 MHz 2.490 84 GHz -27.89 dBm -2.89 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.65000 GHz -20.28 dBm -10.28 dB
2.490 Gt 2.495 Ghir 1.000 Mz 2.49496 GHz -20.16 dBm -7.16 dB 2691 GHe 2695 GHz 1,000 MHz 2.69106 GHz 2239 dBm 123948
2495 Ghr 2,496 GHz 500,000 kHz 249599 GHz -24.29 dBm -11.29 dB 2695 GHz 2780 GHz 1.000 MHz 269551 GHz -25.74 dBm 1274 dB
2.496 GHz 2.546 GHz 100,000 kiz ZE AR UYL Er L 2740 GHz 2795 Ghz 1.000 MHz 274012 GHz -43.60 dBm -18.60 dB
neody N o e Ready (N =
04:38:20 PN 03/07/2024 12:41:55 AM  03/08/2024

FR1 n41 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -25 dBm > -30.10 dBm Pass

Reflevel 4000dBm OMset 116008 Mode AutoSweep saL Ref Level 40,00 dBm  Offset 1360 dB = RBW 10 kiz saL
Count 100/100_| ® Att 3008 ® SWTi00ms © VBW 30 iz Meode Swesp Count 100/100
|1 spurious Emissions . |
Limit Cheel P}
Line _SPURJOUS, q2

30 By 30 dB————————————— T

2

10 dBy 10

¢ | ST T A Ve ST M P I R i N T 0d8s

0
0

T
{
20dB
| |

30

o 40
ogivir Al oot Aot A A s al R A e il |

7475 GHz 8004 prs T MR/ 7546 GHz NG R e o AL A L GRS BV B LA [

2 Result Summa
F 249 GHz 1001 pts 200.0 kbiz/ Span 2.0 MHz |

2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -25.92 dBm -0.92 dB 2 Result Summa: None
2430 GHs 2495 GHz 1,000 MHz 249495 GHz 2330 dBm -1030 dB

2,495 GHe 2,496 GHz 500,000 ki 243534 Ghz 2430 dBm “1130 dB 3010 dB;

2496 GHz 2546 Ghz 100,000 ke 253947 GHz 1.29 dBm 287148 iR 1.000 Wh 3010 dBm

04:39:03 PM 03/07/2024 05:13:22 FM 03/07/2024
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FR1 n41/ 50MHz / CP OFDM / 16QAM

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 d8 Mode Auto Sweep SGL

1 Spurious Emissions
Limit Chec

U

RORBUS_LNE | ABS

10

s p |

fo ‘

f20

40 dbe . iy

50
258 GHz 10005 pts 15.5 MHz/ 2.795 GH
2 Result Summar
2.640 GHz 260 GHz 100.000 kHz 266975 GHz 1.72 dBm -28.28 dB
2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz -21.04 dBm -11.04 dB
2691 GHz 2.695 GHz 1.000 Mz 2.69124 GHz -22.61 dBm -12.61 d8
2695 GHz 2740 GHz 1.000 MHz 269616 GHz -26.84 dBm -13.84 dB
2740 GHz 2795 GHz 1.000 MHz 2.74021 GHz -43.72 dBm -18.72dB
Ready [
12:42:36 AN  03/08/2024
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